Professional networking



& i- & i » . g
bh ot 21 o3

.i\% %Q-ﬂ ® - 3 103 &
LU S -9

—— 1 =0

“You are not ever a genius all by yourself.
Your ideas are a function of the people

you are connected with...”
— Carol Dweck, Author, Mindset



r

9.0
.
"ot

A

l’,;Uncertainty... ‘




4™

: . = L NP
: ' ,_.\lp

Toughvcometltlon.x, |

y ¥

-




Often unfair...










Benefits of Smarter Professional Online Networking

Access to quick conversations, expert opinions,
Issue or system scan

Leads to new ideas, new connections
Get real-time insights

Efficient way to find out what people in your
network are doing and whether to reconnect

Facilitates connections at conferences and
meetings

Open doors, build relationships with experts,
[...]

Colloids

1mm 1cm

1

10

Diameter, um type sed.tid pr 1m
1000 sand 10 sec
100 Fine sand 2 minutes
10 Clay 2 hours
1 Bacteria 8 days
0,1 colloid 2 years
0,01 colloid 20 years
0,001 colloid 200 years

Typical removal rates W|

60%
30%
15%
15%




Primary treatment

* Primary sedimentation: suspended
matter settles under gravity.

» Rectangular (horizontal flow),
circular (radial flow), upward flow

Sedimentation tanks

— outlet

| sludge seraper
on pulley system

)

decanting trough
(outtiow)

()

(a) rectangular horizontal flow tank;
(b) circular, radial-flow tank;
(c) hopper-bottomed, upward flow tank




Sedimentation

1 — Raw water.
2 - Treated water.
3 = Drain.

Surface load, m/s

m3
Flow/area= Q/A = — /m?




Dimensioning of sedimentation tanks

» Key parameter: surface load (Q/A, m/s), 1.0-2.5
* Pre-sedimentation: Q/A: 2.0-2.5
» Secondary sedimentation in activated sludge (AS), 0.8-1.3

—in addition to the surface load the sludge concentration, SVI, basin
geometry and water depth are important

» Water depth >2.5 m (AS: >3.5m)

Dimensioning guidelines —
secondary sedimentation after AS
* Sludge volume SV (ml/l) = SVI (ml/g SS) - X (g SS/I)

—SVI: sludge volume index; X: sludge concentration
—SVI should be between 100-150 for WW without much industrial input




Construction guidelines

* Flow rate of inlet in sedtanks after AS or coagulation should be <
0.4 m/s and < 0.2 m/s at Q. gim

* For bigger horizontal tanks L/W > 6

 For quadratic and circular tanks, the slope of sludge bottom > 60°

Lamella plate and tube settlers

N

- Tube Sett

| nm‘—““—_.;&s ____________________________ S ————
y I
RRAS a8 A8Asssstesnaseterti il : poening I Treated Water
— E LES Launder
: V : ! Tube Settlers
! / %oy
|
|
|
|

Sludge e e el * e
< Withdrawl Pipe Particulates

____________________________________________________

SOOOOBSOSISISSISN




Vent Valve\

Chamber

Clarification/
Flocculation
Area

Collection

Channel

Collection
Laterals

Blowdown
TREATED WATER

Pipes

Settling
Plates

Concentrator.
WATER INLET

" PAC + =
g i L8 g Coagulant
Dgrt]rg?]lgg:lm = Distribution
> Laterals

Fluidised powdered activated carbon bed

Operating principle of Pulsazur

Plug Flow Reactor vs Continuous Stirred-Tank Reactor

e e B
— —> —
Plug flow
reactor
g |
E |
f
t
Combination Actual C—- ?
reactor
- s i f
“4F
=
CSTR r ==

RTD(1)




Optimising sedimentation tank hydraulics: =
CFD: Computational Fluid Dynamics

sssss

-
§
N

| D
§§§§§%ﬁﬁ"":“iiiiiii
-

uuuuu
AAAAA

N |

FLOTATION PROCESS

Feed —» ]
Bubbles
Slurry

Agitator




Dissolved Air Flotation System

Suspended Waste
Scraper Collected and
D A F b I - s M S T A

Removed
~ 1 %
I T L T Outlet Weir
Wastewater
Enters DAF e ®
Underflow Weir S

Sludge

Recycle Stream l
Air Saturated .
Water @ 80psi ’ S — T = — 3
Compi

Reeycle Pump
ressed Air 30hp

lizatis ical
Influent Equalization Chemical

Dissolved Air Biological Filtration/
Tank Reaction Tanks ’ Flotation [kl - —= Effluent
1 g
i .
Tank
|
¥

. Deowatering

|
Process flow chart Dlopaidl

Filtration

Aggmx. Molecular Wt. 100
(Saccharide Type-No Scale)

Visible to Naked Eye
lonic Range
Micrometers

Molecular Range Macromolecular Range
(Log Scale)

Macro Particle Range

200 1000 10,000 2I|J.000 100,000

Albumin Protein Yeast Cell

Paint Pigment
Endotoxin/Pyrogen Bacteria Beach Sand
Radius ]
. m A_C_Fine Test Dust nmw(ir;l&uéaarmm
RS?IZaetI:fe | Metal lon | synnﬂ;ﬂc Tobacco Smoke Milled Flour
Common Latex/Emulsion
Materials Pesicido Colloidal Silica Blue Indigo Dye Pollen
Human Hair
Gelatin Coal Dust
Prc;gfss Rq&mls PARTICULATE FILTRATION
Separation NANOFILTRATION

Note: 1 Micron (1 x 10°8 Meters) = 4 x 10-5 Inches (0.00004 Inches)

@ Copyright 1998, 1996 1993, 1990, 1984 Osmonics, Inc., Minnetonka, MN, USA
1 Angstrom Unit = 10-'0Meters = 10-# Micrometers (Microns)




Slow and rapid sand filters

Slow Sand Filter

Schmutzdecke
A
— Turbidity < 10 NTU

t)
Fine Sand
—— S Gravel g

i —
To
To Waste Slow Sand Filter Distribution
Up to 2 days Clearwell
Filtration Rate = 0.015 - 0.15 gpm/ft2 @m&c‘m

Rapid sand filter Slow sand filter

Area Small area Large area
Rate of filtration(L/m2/hr) 200 mgad 2 mgad

Sand size (diameter) 0.4-0.7 mm 0.2-0.3 mm
Pretreatment Coagulation & sedimentation Sedimentation
Filter cleaning Backwashing Scraping
Operation More skilled Less skilled
Removal of colour Good Better
Removal of bacteria 98-99% 99.9%-99.99%

Filtration mechanisms
Gravity settling ™

-
-
————
-

i Fiber cross
Diffusion --- “>  section

Direct interception i
Electrostatic attraction




Dual media filters

Raw water inlet

Filtering media

Grave| layer

Alr scour

Filtered water outlet
Backwash water inlet

MNozzles floor

Washwater outlet

Inlet

Anthracite

Sand

Pebbles

Gravels

Outlet

Strainer

Mechanical treatment

o L]

Siaves Disinfection
- ozonation
- chlorination
-uv

pH / Alkalinity
adjustrment

Mechanical treatment with filtration

z
Ex
K}
<&
-3
53

Disinfaction
- ozonation
- chlorination
-uv

GAC or PAC

adsorption

Conventional water treatment process without filtration

adjustment
Coagulant

- pH / Alkalinity

Flash Flocculation

mixing

Conventional water treatment process

pH / Alkal
adjustme nt
Coagulant

Flash Flocculation

mixing

o
=
o
E
=
7}
=]

]
]

z
s
‘=
x
==
—~
I
[=%

Disinfection
- ozonation

- chlorination
-uv

pH / Alkalinity
adjustme nt

Disinfection
- ozonation
- chlorination
-uv

GAC or PAC
filter adsorption




Water treatment process with flotation I_S e
M j—'

g = N
£5 ¢ £5
=
I ZE
2z £ )
8 3 2 53

Disinfection
- ozonation
- chlorination
-uv

Flocculation

mixing

GAC or PAC
adsorption

2
2,
£z
2

EL
23
T3

Two-media
filter

Flotation

Direct filtration process

pH / Alkalinity
adjustment
Coagulant
Palymer

Disinfaction

- ozonation
Flash Flocculation - Gﬁ“!onnatlon
i -
miing Filtration GAC o1 PAC
adsorption
Contact filtration
g z
£ & %
SE s T SE
<53 E =5
=2 ® = 3
7 S 5 53

Disinfaction
- ozonation
- chlorination
-uv

mixing

Filtration GAC or PAC
adsorption




Microbiological parameters



Water microbiology

The biological world

The microbiological worl

d

The universe

Micrometers

Kilometers Meters
—_— = = - — —
1020 | | 10 { |whales :'-'.""103—
109 { |Mmiky way ! !
| i Valvox
I 1 ]
i I
r |
! Birds !
_ o107 !
9.5 % 1012 { |Light year ! ! 102- Euglena
' ' =1
| | L Algae
{ 2 | ! Cydiotelia
1010 | Ir 107 Small insects f ~
Acanthamoeba
9 1 |[Solar syst i ]
B6x 10 olar system | —————————— I Entamoeba
! 10-3 Filter sand Synedra
h M Ledionell Chiorella
5 I 1 gionelia
7x10° ] |sun | 1074 | Mycobacterium | Anabaena /  qiardia jamblia Mo
4 o
1.3 x 10" { |Earth i
I
1
1.5 x 102 | |Puck (small moon ! ) Cryptosporidium _/
of Uranus I 59417
wl L P
1 |
10" | |Football field | 10° | | Escherichia
| 6 >-Bacteria 1| coli
__________ | 107
Its not only
2x107° - imi
Golf ball 10-7 | |~ ~+——Resolution of light P.diminuta_/ b ° o
microscope
SEN | acteria/viruses...
\ Viruses { |T-4 coliphage
5 10_9 adenovirus
X { |Bacteria g
o ol | E
B ) \
1% 1011 | |Viruses \ MS-2 coliphage,
__________ . 10-9 \ enteroviruses
. _
1x 10712 {_|Hydrogen atom \“\\ \
N~ - _ 2_ :
L™ Resolution of »-107"_[Prions
electron microscope



Pathogens in drinking water

Median infectious

dose, Neg Organism
100,000,000 +
T | Pathogenic Escherichia coli |
10,000,000 1+ Vibrio cholerae
Salmonella typhosa
1,000,000 4
Bacillus anthracis
100,000 +
Salmonella
10,000 +
1,000 + | Campyilobacter jejuni |
| Entamoeba coli | Shigella
Palio |
100 T [ Echovirus 12 | Coxsackio
Cryptosporidium
parvum Hepatitis A
10 1 | Giarda lamblia | | Franciscella tularensis

Botavirus

| Adenovirus 4 |

Mortality ratio Organism
100%
Bacillus ;:f;g cnoterea Franciscella
anthracis Classic
Salmonelia typhi
Mo antibiotics
10% T
Shigella dysenteriae
Vibrio cholerea Hepatitis A
biotype 01 P
El Tor & 0139 Bengal ,
1% 1 Salmonella typhi
Coxsackic B with antibiotics
Coxsackie A Escherichia coli
Echo virus | | Entamoeba histolytica | |©O157:H7
1
Shigeila spp.
Cryptosporidium
0.1% 4 Giardia lambiia ||Salmonelia spp. ||parvum
Poliovirus Adenovirus Rotavirus Norwalk




450

i
=]
m
% =] =
) ey
(%] ."Ir.nmwm
%Wum%m_UU
EEEC&ET
Gﬂmﬂum.w =5
.I.....m.ﬂﬂs =
Mmoo sCost
eeen% | —_—
ot 3o 2 ES
.uu-bm m.m Do 85 SO
"”."""’"" — o amD [ )
L=z Y=Coumwv o
e
V’"""""”’ ____________________________
IIIIIHH -
FFa7] —
T N T L mN au 1__.._
A :
PR S RS RSB S SRS S % | —
— Ll =unr
I~ Y B
= L
ingEae— : 4oy
[Ts) |
— T —
o L
« =
g 8 — g sunp
8o = I
m,mmm L
EE8E - 0g Kewy
W om o W —
C oKW M
- L
B O B vz hewy o
2 3 8 3 — a2
=t (2] =] [aY) 8] — — | m
SesEed oda
pap H - m_._}._mr_.c
LB B
028 E = zk fepy
m — —
Ecis -
S8 wE~
“258Eg B 9 ke
ME5HFD
S8E8ES B q
e 5w — Qg iy
CS &5y L
L g2 Jdy
|_____________________________
1 Jdy
[ o
o =] 2 =
— —

saseo papoday

Affluent Nations

Safe Drinking Water

Lessons from Recent Outbreaks i

IWA
Publishing



Microbiological methods

e Plate culture

Place sample of Add liquid Mix bacterial sample Bacterial colonies
bacterial dilution nutrient agar and agar by swirling grow in and on
in empty petri dish solidified growth

(a) medium

Place sample of Spread sample Bacterial colonies
bacterial dilution on surface grow on surface
on growth medium of growth medium

(b)



Microbiological methods

* Enzyme-specific tests

Enzyme specific
substrate reagents

/\\

Bottles i

incubated __g | = 2
incubate
at 35°C - —
for24 h —
< N
Water Water sample Heagent Mo color Yellow color Yellow color and
sample :gﬂ-ledl é? r:ego Q.ltL chemicals indicates total indicates flourescence
pbotll 9 added to coliform absent  total coliform  indicates E. coli
@ e 100 mL bottle present present
Quanti-Trays are sealed and
Enzyme specific placed in 35°C incubator for 24 h
substrate reagents
/_\“““L Setes Sasue
Beles!
Ooooo oo@oo 0ogoo
Oooooo ooood oogooo
o000 Ooooo.d oofoo
== - - Oo0oon aoooo || 0000
O0o00o ooood ooooo
o0ooon oooono poooo
Oooooo Oooood ooooo
O0o0o OoOoOood OooOdo
Water Water sample added Reagent o000 gaooo goodo
sample to 100 mL sample/ chemicals o000 o o ooooo
reagelrltgotﬂ‘es {e.g., added to Vel ; Vel 5
sample dilution is 10 gach 100 mL Water sample with Yellow cells ellow an
mL added to 90 mL bottle reagents poured into |nggﬁll:.;nt$;al r:ﬁg{::f:g f;:'lllf'

deioniozed water) Quanti-Tray

(b)




Discussion session

 What surprised you in this course, and why?
* What'’s the most important thing you learned? Why do you think so?

 What do you want to learn more about, and why?




Chemical methods and application

THT311

Harsha Ratnaweera

Coagulation

* Main objectives:
—Remove particles

—Remove NOM (in DWT)
—Remove phosphates (in WWT)




Mechanical vs chemical treatment

60% 80-90%

1nm 1 um 1 mm
0.0000001 0.000001 '0.00001 0.0001 0.001  0.01 0.1 1

[ Suspended Solids__|

Mechanical treatment

Mechanical treatment with filtration

pH / Alkalinity
adjustment

DWTP o -8

Sieves Disinfection Sieves
- ozonation
- chlorination
-uv

Conventional water treatment process without filtration

z
Lo

EE S 5
23 £
ifé )

Sieves

-uv

Conventional water treatment process

pH / Alkalinity

adjustme nt
Coagulant

Disinfection
- ozonation
- chlorination

pH / Alkalinity
adjustment

Disinfection

- oZonation
- chlorination
-uv
GAC or PAC
adsorption
=y
EE
m Y
= E
<&
=y
iR
=
Et
St
<&
=3
iR

Disinfection
- azonation
- chlorination
-uv

GAC or PAC
adsorption




Water treatment process with flotation

z =
EE & =4
EU c o
EHH £}
22 25
=N =4
8 S i8

DWTP

Disinfection
- ozonation
- chlorination
-uv

GAC or PAC
adsorption

Direct filtration process

2 2
=53 EE
3¢5 3t
53 % 2k
% 8 g

Disinfection

- ozonation
- chlorination
-
mixing Filtration GAC or PAC
adsorption
Contact filtration
z
=2
37
=&
=3
%

Disinfaction
- ozonation
- chlerination
-Uv

Filtration GAC or PAC
adsorption

u
Chemical treatment |—MG

Coagulant Polymer ]

- ozonation
- chlorination
-w

i

WWTP &

Chemical-Biological i precipi

Grit removal uam:h.wm o

Chemical-Biological treati t. Pre-pr
Coagulant Polymer

Blological treatment
(activated sludge

o or ablofilm)

Chemical-Biological Post-precipi

Grit removal (activated sludge mixing
or blofiim) &4

Chemical treatment-CEPT

ulant

Disinfection
- ozonation
- chlorination
-uv

Grit removal




Particle removal mechanisms
(The 4 coagulation mechanisms)

« Compression of Double Layer
* Adsorption-charge neutralization

* Bridging
» Sweep floc

Colloidal stability
Potential energy

Derjaguin—Landau—Verwey—Overbeek
VT = VA+VR+VS

Attractive force: VA =-A/(12nD?)
Repulsive force: VR = 2nea? exp™?

Solvent potential VS = negligible

A is the Hamaker constant and D is the distance between the

particles

where a is the particle radius, € is the solvent permeability, K is
a function of the ionic composition, and T is the zeta potential.

Electrical
Repulsion

Repulsive Energy

Distance Between Colloids

Electrostatic repulsion is always shown as a
positive curve.

Distance Between Colloids
T T

Van der Waals
Altraction

Attractive Energy
T

Van der Waals attraction is shown as a negative
curve

Y
.
L
+
.
L »*
*,— Electrical
z :
= . Repulsion
4 .
c A
U . Net Interaclion
2 o\ Energy
= *
2 Energy
2 !
e | Barrier
. .
Y
Distance Between Colloids
- L4
[ L
*
\
L D Energy Trap
3 s
= AR van der Waals
ﬁ r N Attraction
'
@ [
- L )
=
5] ]
i »
- ]
< n
| ]
1 ]
1 1 ]
[ ]
n

Interaction

The net interaction curve is formed by subtracting the

attraction curve from the repulsion curve.




Shulze-Hardy rule

An empirical rule summarizing the general tendency
of the critical coagulation concentration to vary
inversely with the sixth power of the counter ion
charge number of added electrolyte, without specific
absorption (or chemical reactions)

1N (1Y (1Y
MMM == s = =] =100:1.6:0.3
1 2 3

Can be derived from the DLVO theory

Sea water addition to ww

.|
» Seawtaer has Ca?* and Mg?* which positively P
infleunce coagulation ’

» Several WWTPs along the coast add upto 2
8% seawater. P { !




. L] N
nl
[}
Double laver compression
Positive Counter-lon — | “
Negative Co-lon (©} “
< 2 =l ' Electrical
o 5 % Repulsion
[ 2 @ LE £y
< ol A\ Net Interaction
e 2 Energy
9 @ [} *
Highly Negative (o] a Energy
exlery o @ @ 2 Barrier
@
Q
Stern Layer @ Q Q
1
@ ¢ Q Distance_Eetween Colloids
Diffuse Layer . @ @
o < o
lens In Equilibrium o) Energy Trap
With Solution 4[ o @ @ @ ; -
: @ o van der Waals
¢ g °T g R Altraction
@ @ X
s © g @ Sl
o 9 ° 2 © S "
e a @ [ [
] s [
2 ? < [
g% « "
n
Highly Negative 80 e e g
Colloid % ‘o S @ .
g -
Stern Layer [ L] Y 9
Diffuse Layer 0; @ 9 o
I c 9 @ S Compression
lons In Equilibrium
With Solution 2 Double layer compression squeezes the repulsive
o o 9 C' energy curve reducing its influence. Further compres-
® g o sion would completely eliminate the energy barrier.
u
~Laj
i Al(H,0)§"
Aquo Al ion (Ho0)5
" -
Hydrolysis —= Hydrogenion
. 2+
Mononuclear species  Al(OH)(H,0)5

ABB* + H,0 > AI(OH)2* + H*
Al(OH)2* + H,0 > AI(OH),* + H*
AI(OH),* + H,0 > AI(OH),¥ + H*

Release of H+ : pH reduces

¥
Vo
Al;304(OH)2

—_—

Polynuclear species

Vv

—

Precipitate Al(CH)4(s)
|1 —

Aluminate ion Al(OH),

Hydrogen ion

Hydrogen ion

Hydrogen ion




Adsorption- Charge Neutralization !

Positive Counter-lon —
Co-lon

©

L
)
Q
4

@
]
Q
e @
Highly Negative @
Colloi o @ @
° @
Stern Layer [ 9
@ a
Diffuse Layer
g 9
Q @
lens In Equilibrium )
With Solution 4[ Y °
A (]
Q @
o 9 A
@ L'} L)
(o
Q @
. o 9
Slightly Negative a
Colloid Yo o @ ?
o Qo
He @ °
Stern Layer Q%o @
)
g h
@ U
Diffuse Layer
< Q o

@
g ©

lens In Equilibrium Q
With Soluti
ith Solution 4[ . *) @

Bhoy
S Electrical
5% / Repulsion
2 Net Interaction
B Energy
= |k
o Energy
& Barrier
L <l
1 B E—
Distance Between Colloids
L Energy Trap
> .’
>
g | | & vanderWaals
i ¥ Attraction
elfs
z Ul
el
= x
< [f»
]
[ ]
rge
"
o

Charge Reduction

Coagulant addition lowers the surface charge and
drops the repulsive energy curve. More coagulant
can be added to completely eliminate the energy
barrier

Bridging

Bridging

Each polymer chain attaches to many colloids.




Sweep floc

-

&

P

Sweep Floc

Colloids become enmeshed in the growing precipitate.

Solubility diagrams

10°

1072

10~ |—

1078